

## Bupropion SR Dosing for Smoking Cessation

Adapted from **No Butts About It: Fighting Nicotine Addiction**

By Kevin Hope, RPh

**MOA:** Inhibits uptake of dopamine and norepinephrine

**Indication:** Smoking Cessation treatment in patients 18 years old and up with or without nicotine replacement therapy.

### Standard Dosing:

Time Period:	Dosage:
Days 1-3	150 mg daily
Days 4-7	150 mg twice daily
Day 7	<b>** QUIT SMOKING **</b>
Weeks 2 – 7	150 mg twice daily
Is treatment still necessary? If yes, Weeks 8 – 12	150 mg twice daily
Is treatment still necessary? If yes, Consider continuing regimen up to 6 months	150 mg twice daily

*\*Do not exceed 300mg/day*

### Resources:

- [https://www.gsksource.com/pharma/content/dam/GlaxoSmithKline/US/en/Prescribing\\_Information/Zyban/pdf/ZYBAN-PI-MG.PDF](https://www.gsksource.com/pharma/content/dam/GlaxoSmithKline/US/en/Prescribing_Information/Zyban/pdf/ZYBAN-PI-MG.PDF)